0

Victoria: Head Office New South Wales Queensland North Queensland Western Australia South Australia
59 Export Dr 60 Ashford Avenue 2/55 Christensen Rd, Unit 19/547 Industry Park Unit 8/235 CamboonRd  M: 0417 592 530
W ATE R Brooklyn VIC 3012 Milperra NSW 2214 Stapylton QLD 4207 547-593 Woolcock St Malaga WA 6090 E: bnicholas@wellcross.com.au
o P:03 93169700 P: 029757 5800 P:07 3386 2400 Mount Louisa, Townsville P: 08 9248 2955
M ASTER F: 03 9314 0909 F: 02 9757 5899 F:07 3386 1241 QLD 4814 F: 08 9248 2033
E:infc comau E llcross.com.au  E: gld@wellcross.comau  P:07 4774 6331 E: wa@wellcross.com.au

. B =l = s - /
PUMP PRODUCTS 4 E: nthqld@wellcross.com.au

T
3O’
. Efficiant. pe\S

www.watermaster.com.au

MH20-2 Parts Breakdown

3

(]

9




5

; Victoria: Head Office New South Wales Queensland North Queensland Western Australia South Australia
4 / e 59 Export Dr 60 Ashford Avenue 2/55 Christensen Rd, Unit 19/547 Industry Park Unit 8/235 CamboonRd  M: 0417 592 530
W‘AT E R Brooklyn VIC 3012 Milperra NSW 2214 Stapylton QLD 4207 547-593 Woolcock St Malaga WA 6090 E: bnicholas@wellcross.com.au
Al i P:03 93169700 P:02 9757 5800 P: 07 3386 2400 Mount Louisa, Townsville P: 08 9248 2955
M ASTE R N F0393140909 F: 02 9757 5899 F:07 3386 1241 QLD 4814 F: 089248 2933
it -y B E:info@watermaster.com.au  E: nswawellcross.com.au  E: gqld@wellcross.comau  P:07 47746331 E: wa@wellcross.com.au

« PUMP PRODUCTS -
LIME 100uUC E: nthgld@wellcross.com.au

_ o
X
Efficiant. P

www.watermaster.com.au

MH20-2 Parts Breakdown

No | Code Part No Description Qty
1 408445 50ZB-001 Nut — Hose Barb 2
2 408446 50ZB-002 Hose Barb 2
3 408447 50ZB-003 Rubber Gasket for Hose Barb 2
4 408448 50ZB-004 Suction Flange 1
5 408449 50ZB-005 Rubber Gasket — Suction Flange / NRV 1
6 408450 50ZB-006 Rubber Gasket — Discharge Flange 1
7 408451 50ZB-007 Discharge flange 1
8 408452 50ZB-008 Plug 2
9 408453 50ZB-009 Rubber Gasket for Plug 2
10 | 408454 50ZB-010 Bolt M8*28 4
11 | 408455 50ZB-011 Nut M6 3
12 | 408456 50ZB-012 Bolt M6*50 2
13 | 408457 50ZB-013 Bolt M6*63.5 1
14 | 408458 50ZB-014 O-Ring — Pump Case 1
15 | 408459 50ZB-015 Mechanical seal 1
16 | 408460 50ZB-016 Pump Case - Rear 1
17 | 408461 50ZB-017 Aluminium washer 4
18 | 408462 50ZB-018 Bolt M8 4
19 | 408463 50ZB-019 Impeller 1
20 | 408464 50ZB-020 Diffuser 1
21 | 408465 50ZB-021 Rubber Packing Ring 1
22 | 408466 50ZB-022 Pump Case - Front 1
23 | 408467 50ZB-023 Bolt M8*25 7
24 | 408468 50ZB-024 Suction Filter Net 1
25 | 408469 50ZB-025 Bolt M6*20 4
26 | 408470 50ZB-026 Nut M6 4
27 | 408471 50ZB-027 Hose Barb Suction Filter Net 3




